Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Craftsman Craftsman Mdl 247.298712 (210-355-099) Tiller

Model: Craftsman Mdl 247.298712 210-355-099

Save
Part Not Listed?Part Not Listed?

product name

Parts01

...
...
1
U-Clevis Pin .5" Dia. MTD-04602

...
2
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
3
Hex Bolt 3/8-16 x 1" Lg. MTD-710-0514

...
4
Truss Mach. AB-Tap Scr. #10 x .5" Lg. MTD-710-0779A

...
5
Hex B-Tap Scr. #10 x .44" Lg. MTD-710-0919

...
7
Hex Nut 3/8-16 Thd. MTD-712-0798

...
8
Internal Cotter Pin MTD-714-0149B

...
9
Cable Tie MTD-725-0157

...
10
Bell-Wash. 3/8" I.D. MTD-736-0105

...
11
L-Wash. 3/8" I.D. MTD-736-0169

...
12
Barrel Cable Hold Down MTD-946-0605

...
13
Barrel Cable Hold-Down-R.H. MTD-746-0606

...
14
Throttle Control Box Ass'y. MTD-831-0823A

...
15
Throttle Control Wire MTD-946-0503

...
16
Clutch Control Cable- (Forward) MTD-746-0619B

...
17
Clutch Control Cable- (Reverse) MTD-746-0620B

...
18
Mounting Plate Ass'y. MTD-784-0250

...
20
U-Channel Plate MTD-04586

...
21
Tiller Frame Ass'y. MTD-04697A

...
24
Handle Brkt.-L.H. MTD-06805

...
25
Handle Brkt.-R.H. MTD-06806

...
26
U-Channel Brkt. Ass'y. MTD-06816

...
29
Hex Bolt 3/8-24 x 1" Lg. MTD-710-1039

...
30
Hex Sems Bolt 5/16-18 x .75" 4. MTD-910-0198

...
31
Hex Bolt 3/8-16 x 1" Lg. MTD-710-0514

...
32
Carr. Bolt 5/16-18 x .75 Lg. MTD-710-0451

...
33
Hex Bolt 1/2-20 x 1.0" Lg. (Spec.) MTD-710-0592

...
34
Hex L-Nut 3/8-24 Thd. MTD-712-0214

...
35
Hex L-Nut 1/2-20 Thd. MTD-712-0239

...
36
HEX NUT 5/16-18 MTD-712-3010

...
37
Bell-Wash. 3/8" I.D. MTD-736-0105

...
38
Lock Wash. 5/16" I.D. MTD-936-0119

...
39
Extern. L-Wash. 3/8" i.D. MTD-736-0148

...
40
Extern. L-Wash. 1/2" I.D. MTD-736-0190

...
50
Tailpiece Ass'y. MTD-06807

...
55
Depth Stake MTD-06811

...
56
Hex Bolt 3/8-24 x 2.0" Lg. MTD-710-0151

...
57
Hex TT-Tap Scr. 1/4-20 x 1/2 " Lg . MTD-710-0599

...
58
Hex Ins. L-Nut 3/8-24 Thd. MTD-712-0116


...
60
Bumper, Rubber (For Handles) MTD-735-0199A

...
61
Depth Stake-Spring MTD-732-0322

...
62
CLUTCH LEVER ASSEMBLY (POWDER BLACK) MTD-684-04399A-0637

...
65
Handle Ass'y. MTD-784-0243

...
69
Clutch Grip Ass'y.-R.H. MTD-784-0255

...
80
Wheel Yoke Ass'y. MTD-06813

...
83
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
84
Hex Jam Nut 1/2-20 Thd. MTD-712-0200A

...
86
Wheel Ass'y. 9 x 1.75 MTD-753-04874

...
89
Flange Brg. .631 I.D. MTD-741-0116

...
90
Fl-Wash. .640" x 1.24" x .06" MTD-736-0187

...
91
Bell-Wash. 1/2" I.D. MTD-736-0253

...
92
L-Wash. 1/2" I.D. MTD-736-0921

...
93
Shoulder Bolt .625" Dia. x 2.75" MTD-738-0318

...
94
Fl-Wash. 3/8" I.D. MTD-736-0300

Parts02

...
...
1
Belt Guard MTD-04648

...
2
Bracket MTD-04657A

...
3
Belt Retainer MTD-04704A

...
4
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
5
Hex Bolt 3/8-24 x 1.25" Lg. MTD-710-0191

...
6
Hex Sems Bolt 5/16-18 x .75" 4. MTD-910-0198

...
7
Hex Bolt 3/8-16 x 1.25" Lg. MTD-710-3005

...
8
Hex Bolt 5/16-18 x 1.75" Lg. MTD-710-3180

...
9
Carr. Bolt 5/16-18 x .75" Lg. MTD-710-0451

...
10
Hex Bolt 5/16-24 x .75" Lg. MTD-710-0157

...
11
Hex TT-Tap Scr. 1/4-20 x .5" Lg. MTD-710-0599

...
12
Hex TT-Tap Scr. 1/4-20 x .75" Lg. MTD-710-0642

...
13
Hex L-Scr. 5/16-18 x 1.0" Lg. MTD-710-0643

...
14
Hex Wash. Hd. Slotted Scr. #8-32 x .38" Lg. MTD-710-0783

...
15
Hex Ins. L-Nut 3/8-24 Thd. MTD-712-0116

...
16
Speed Nut 1/4-20 Thd. MTD-712-0185

...
17
Hex Nut 3/8-24 Thd. MTD-712-0241

...
18
HEX NUT 5/16-18 MTD-712-3010

...
19
Hex Nut 3/8-16 Thd. MTD-712-0798

...
20
KEY, SPINDLE MTD-914-0105

...
21
#9 Hi-Pro Key 3/16 x 314" MTD-714-0126

...
22
Cable Tie MTD-725-0157

...
23
PUSH NUT MTD-726-0106

...
24
Extension Spring 3-518" Lg. MTD-732-0562

...
25
Fl-Wash. 3/4" I.D. x 1.5" O.D. MTD-736-0315

...
26
Lock Wash. 5/16" I.D. MTD-936-0119

...
27
Lock Wash. 5/16" I.D. MTD-936-0119

...
28
Fl-Wash. .406" x 1.25" x . 1 0" MTD-736-0133

...
29
Fl-Wash. .281 I.D. x .50 O.D. x . 063 MTD-736-0142

...
30
L-Wash. 3/8" I.D. MTD-736-0169

...
31
Fl-Wash. .344" x 1.125" x . 1 25" MTD-736-0231

...
32
Shoulder Spacer, .380 ID MTD-738-0372B

...
33
Clutch Control Cable (Forward) MTD-746-0619B

...
34
Clutch Control Cable (Reverse) MTD-746-0620

...
35
Deflector-Muffler MTD-BS-796956

...
36
Engine-B&S 130202-3166-01 MTD-130202-3166-01

...
37
V-BELT 1/2 x 44 MTD-954-0189

...
38
V-Belt 1/2" X 37" Lg. MTD-954-0255

...
39
Transmission Pulley MTD-756-0221

...
40
Engine Pulley MTD-756-0223

...
41
Fl-Idler Pulley MTD-756-0225

...
42
Tine Idler Brkt. Ass'y. MTD-784-0221

...
47
Clutch Cable Bracket MTD-784-0226

...
48
Idler Bracket Ass'y. MTD-784-0237

...
49
Tine Shield MTD-784-0240

...
50
Belt Guard MTD-784-0241

...
51
Brkt. Tine Shield Reinforcement MTD-784-0246A

...
52
Mounting Plate Ass'y. MTD-784-0250

...
53
Tiller Frame Ass'y. MTD-04697

...
54
Transmission Ass'y. Comp. (See Breakdown) MTD-717-0304

...
55
Internal Cotter Pin MTD-714-0149B

...
56
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
61
Hex Sems Scr. #10-32 x .62" Lg. MTD-710-0899A

...
62
Casing Clamp MTD-751B221535

...
70
Inner Tine Adapter Ass'y. Comp.-L. H . MTD-04675

...
71
Inner Tine Adapter Ass'y. MTD-04673

...
75
Hex Bolt 3/8-24 x 1.25n Lg. MTD-710-0191

...
76
Hex Nut 3/8-24 MTD-712-0241

...
78
Tine 14"-L.H. MTD-742-0107

...
79

...
80
Inner Tine Adapter Ass'y. Comp.-R . H . MTD-04676

...
81
Outer Tine Adapter Ass'y. Comp.-L. H . MTD-04695

...
82
Outer Tine Adapter Ass'y. MTD-06797

...
83
Outer Tine Adapter Ass'y. Comp.-R.H . MTD-04696

...
84
Spark Plug Cover MTD-735-0639

Transmission Assembly

...
...
1
Ring, Snap MTD-716-3001

...
2
Oil Seal .75" Dia. Shaft MTD-721-0100

...
3
Sleeve Brg. .752" x .878" x 1 .O" MTD-741-0197

...
4
Hex Wash. Self-Tap Scr. MTD-710-0599

...
5
External L-Wash. 114" I.D. MTD-736-0222

...
6
Pipe Plug, 3/8 NPT MTD-737-04202

...
7
Flange Brg. 1.0" I.D. MTD-741-0189

...
8
Fl-Wash. 1.00" I.D. x 1.62" O.D. MTD-936-0259

...
9
#91 Woodruff Key 1/4" X 3/4" Dia. MTD-714-0135

...
10
Tine Shaft 1.0" Dia. MTD-711-0622

...
11
Snap Ring-1.0" Dia. Shaft MTD-716-0102

...
12
Worm Wheel MTD-717-0311

...
13
Lock Wash. 5/16" I.D. MTD-936-0119

...
14
Seal 1.0" I.D. x 1.38" O.D. MTD-921-0102

...
15
SCREW 5/16-18 x .750 MTD-710-1880

...
16
Ext. L-Wash. 5/16" I.D. (Special) MTD-736-0607

...
17
Bearing Cap with Bearing MTD-741-0188

...
18
O-Ring 3.62" x 3.88" MTD-735-0101

...
19
Cotter Pin 1/8" Dia. x .75" MTD-714-0474

...
20
Bearing Adjustment Cap MTD-10583

...
21
O-Ring 2.12" x 2.28" MTD-735-0100

...
22
Roller Rearing 3/4" I.D MTD-941-0107

...
23
Snap Ring-.75" Dia. Shaft MTD-716-0101

...
24
Spacer .755 I.D. x 1.265 O.D. MTD-711-0469

...
25
#9 Hi-Pro Key 3/16 x .75" Dia. MTD-714-0126

...

...
27
Worm Shaft MTD-738-0170

...
28
Transmission Case MTD-719-0223

...
xx
E.P. Oil #35000 MTD-737-0136
...
...
...
Processing